
FORM 160.69-RP2 (522)

JOHNSON CONTROLS34

ITEM DESCRIPTION
PART 

NUMBER
QUANTITY FIGURE

98 Hhcs, 0.375-16 X 2.500 Gr 5 Bl 021 10037 000  16 16
101 Tube, .50 Lg +/- .03 X 1/4 Od X 064 49229 000  1 17
102 Tube, H.S. Sol 064 49044 000  1 17
*103 Bearing, L.S. Thrust 029 23760 000  1 16
104 Valve, Stop Ang Vertical 022 09578 000  1 *
105 Screw, Cap Hex Soc Hd 1/4 021 02578 000  16 16
106 Tube, Shaft Seal Oil Supply 364 51755 000  1 17
108 Pin, Slot Spg 3/16 X 1/2 029 04138 000  1 16
109 Screw, Cap Hex  3/8 -16unc 021 09071 000  4 16
†110 Seal, O-Ring Molded 37.050 Id 028 15083 000  1 16
111 Fillpiece, Pretot Device 064 47935 000  1 18
112 Screw, Cap 12pt Hd 3/8 021 11956 000  1 18
114 Strap, Cable T&B L4-18-9-M 025 18167 000  1 17
115 Tee, Instm Union 3/8 Tube 023 10595 000  1 17-19
116 Tube, H.S.Tee 064 48215 000  1 17

†117 Seal, O-Ring Spliced 19.719 Id 028 12227 000  1 16
†118 Seal, O-Ring 4-1/4 Id X 4-1/2  028 12259 000  1 16
†119 Seal, O-Ring Spliced 31.174 Id 028 15072 000  1 16
120 Screw, Cap Hex  1/4 -20unc 021 16826 000  6 16
121 Screw, Cap Hex  3/8 -16unc 021 14374 000  13 16

†123 Seal, O-Ring 3-3/4 Id X 3-15/16 028 15074 000  2 16
124 Seal, O-Ring Neoprene 028 12961 006  1 17
124 Seal, O-Ring Neoprene 028 12961 000 1 17
125 Lever, Internal VGD 064 51215 000  1 16
130 Screw, Cap 12pt Hd 5/16 021 11142 000  2 20
131 Arm, Motor 064 50856 000  1 20
132 Screw, Cap 12 Pt Hd 1/2 021 11926 000  4 20
133 Screw, Cap 12 Pt Hd 1/2 021 31600 000  1 20
134 Nut, Hex Mach Scr #10 - 32 021 08670 000  4 19
135 Lockwasher, Hel Spg #10 Reg 021 05265 000  2 20
136 Screw, Cap Hex Soc Hd #10-32 021 31182 000  2 20
137 Dowel, Pin Str 029 24130 000  2 20
138 Plug, PRV Assembly 064 50632 000  2 20

†139 Seal, O-Ring Neoprene 028 12961 005  2 20
†139 Seal, O-Ring Neoprene 028 12961 000 2 20
†140 Seal, O-Ring 8.234  Id X 028 15078 000  1 20
141 Fillpiece, Pre-Rotation Device 064 50765 000  1 20
142 Plate, Cover Handhole 064 50139 000  1 19
143 Screw, Cap 12 Pt Head 3/8 021 17553 000  1 20
144 Screw, Cap 12 Pt Hd 1/2 021 31125 000  1 20
145 Plug, Hex Hd 9/16 023 18962 000  6 20

†146 Seal, O-Ring Neoprene 028 12961 003  11 20
* Included in Bearing Kit	 † Included in O-Ring Kit
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